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What is a Clinical Pathway? e

An evidence-based guideline that decreases unnecessary variation and helps promote
safe, effective, and consistent patient care.



Objectives of Pathway s

« Standardize testing for suspected C. difficile infection

o Standardize treatment for first-time and recurrent C. difficile infections based on
severity of disease



Why is the Pathway Necessary? s

 C. difficile (C. diff) infection is becoming more common in children

* There is a wide range of clinical presentations and it may be difficult to distinguish
diarrhea from C. diff infection from other etiologies

* The diagnosis of C. diff infection is based on both clinical and laboratory findings as
colonization can occur.

« Management of C. diff depends on severity and recurrence of disease

o With recurrence there is increased likelihood of side-effects and possible resistance. Thus, alternative
recommendations are given.

« Complications from infection are more rare in children than adults, but can include
pseudomembranous colitis, toxic megacolon, intestinal perforation, shock, and
hypotension. They are rarely fatal.



CLINICAL PATHWAY: e e e

Suspected Clostridioides difficile (C. difficile) Infection Evaluation and Management AND DOES NOT
REPLACE CLINICAL

JUDGMENT.

Inclusion Criteria: Suspected Clostridioides difficile (C. difficile) infection due to:
(1) prolonged or worsening diarrhea (at least stools in 24 hours; see Appendix A) AND
(2) risk factors for C. difficile infection (antibiotics in prior 3 months, hospitalization in prior 3 months, immunocompromised patients due to chemotherapy/humoral
id organ chronic i y bowel disease, G-tube or J-tube need, use of acid suppressive therapies — PP or H2 blockers,
prior C. difficile infection, or at the discretion of the provider)
Exclusion Criteria: Soft or formed stools (see Appendix A), <3 liquid stools in 24 hours (testing for C. difficile is NOT recommended in these cases; lab will reject stools
that do not take shape of container)

Place on Contact Precautions. Only send C. difficile testing if criteria met (see below).
Clinical Evaluation:
. When evaluating for possible C. difficile infection, note the age of the patient, number of liquid stools in the last 24 hours, presence of risk factors for C. difficile
infection, relevant symptoms (e.g., abdominal pain, cramps, fever), vitals, WBC, and presence of tube feedings
«  Vomiting is not characteristic of . difficile infection and may signify an alternative diagnosis (e.g., viral gastroenteritis)
. Studies have shown that there is no characteristic odor of stool from patients with C. difficile
rations for ing for C. difficile:
e <lyears of age: Represents colonization
© DO NOT test; treating for C. difficile is not indicated
o 1-2years of age: High likelihood of colonization; in rare circumstances, C. difficile infection may be possible - consider consulting Infectious Diseases
o Evaluate for other infectious/non-infectious causes before testing for C. difficile
. Add fiber to the formula of tube-fed patients
= Stop medications associated with diarrhea (see Appendix A); laxatives/stool softeners should be stopped at least 48 hours prior to testing
. >2 years of age:
o Test ONLY if patient has not received laxatives or other medications associated with diarrhea (or diarrhea persists after 48 hours of stopping the medication)
AND at least 3 liquid stools in 24 hours AND if no alternative reason for diarrhea exists (see Appendix A for examples of medications)

1 oo - ¥
[his is the C. difficile Infection Pathwa i il
" [ . Testing algorithms may differ by lab — refer to the individual lab interpretation of results to determine if C. difficile infection exists [the

test must include a positive toxin assay: PCR and/or enzyme assay (e.g., EIA)].
. Repeat testing during the same episode is NOT recommended. Test of cure is not indicated because C. difficile colonization may persist.

We will be reviewing it in the following
slides.

itial Disease
(1% episode, or repeat episode
8 weeks from prior episode

repeat episode <8 weeks from prior episode]

Treatment Options Treatment Options
Non-Severe Infection: [See disease severity under “Initial Disease” for clarification.]
[diarrhea may contain some blood, WBC and SCr normal for age]
e <18yrsold: 1% recurrence:
o Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) or e  <l18yrsol
o Metronidazole PO: 7.5 mg/kg/dose TID (max 500 mg/dose) x10 days o Metronidazole PO 7.5 mg/kg/dose TID (max 500 mg/
o 218yrsold: dose) x10 days or
Preferred: Fidaxomicin 200 mg/dose BID x10 days o Vancomycin PO 10 mg/kg/dose QID (max 125 mg/dose
o Alternatives: for non-severe infection; max 500 mg/dose for severe and
. Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) or fulminant infection) x10 days
= Metronidazole PO: 7.5 mg/kg/dose TID (max 500 mg/dose) x10 days e If218yearsold:
o If no improvement within 5-7 days: considered treatment failure. Follow guidelines under o Preferred: Fidaxomicin 200 mg/dose BID x10 days
“Recurrent Disease”. o Alternative: Vancomycin PO (max 125 mg/dose for non-
severe infection; max 500 mg/dose for severe and
Severe Infection: fulminant infection) x10 days
[umppeanng, diarrhea usually bloody, elevated WBC likely due to C. difficile]
If <18 years old: Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) x10 days If second or more recurrence:
. If 218 years old: . Consult Gl and Infectious Diseases
o Preferred: Fidaxomicin 200 mg/dose BID x10 days . If <18 years old:
° i in PO: 10 mg/kg/dose QID (max 500 mg/dose) x10 days o Begin Vancomycin with taper: Vancomycin PO 10 mg/kg/
. If no improvement within 5-7 days: consult Gl and Infectious Diseases dose QID (max 125 mg/dose for non-severe/severe

infection, max 500 mg/dose for fulminant infection) x10
days followed by taper

Fulminant Infection:

[hypotension/shock due to C. difficile, ileus, mega colon; adults with serum lactate 25 mmol/L and . Example of a vancomycin taper:
peripheral WBC 250,000 associated with higher rates of mortality] e Vancomycin PO 10 mg/kg/dose (max 125 mg/
. Metronidazole IV: 7.5 mg/kg/dose q8hr (max 500 mg/dose) and dose) BID x7 days followed by
«  Vancomycin PO 10 mg/kg/dose QID (max 500 mg/dose) and/or «  Vancomycin PO 10 mg/kg/dose (max 125 mg/
Vancomycin PR 4x/day via retention enema (through foley catheter clamped for 30-60 min dose) once daily for 7 days followed by
retention time) e Vancomycin PO 10 mg/kg/dose (max 125 mg/
o Do not use PR vancomycin if neutropenic dose) every 2-3 days for 2-8 weeks as directed
o 1-4yrsold: 250 mgin 50 mL normal saline by GI
o 4-11yrsold: 375 mg in 75 mL normal saline .
o 212yrs old: 500 mg in 100 mL normal saline laxomicin 200 mg/dose BID x10 days
. Duration of treatment: 10 days . If failure with above:
«  Consults: o Consider options such as vancomycin + rifaximin,
o Gland Infectious Diseases in + nif ide, or icin in
o Consider Surgery ion as needed with Gl and ID
T

( Discharge Criteria: clinically stable, cleared by GI (and surgery/infectious Diseases, Tf involved), ensure availability and insurance coverage of medication prior to discharge )

Discharge Instructions: follow up with PCP and/or Gl (if involved in hospitalization)
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CLINICAL PATHWAY: b

Suspected Clostridioides difficile (C. difficile) Infection Evaluation and Management AND DOES NOT
REPLACE CLINICAL

Inclusion Criteria: Suspected Clostridioides difficile (C. difficile) infection due to:
(1) prolonged or worsening diarrhea (at least 3 liquid stoolsin 24 hours; see Appendix A) AND
(2) risk factors for C. difficile infection (antibiotics in prior 3 months, hospitalization in prior 3 months, immunocompromised patients due to chemotherapy/humoral
immunodeficiency/solid organ transplant, chronicinflalmmatory bowel disease, G-tube or J-tube need, use of acid suppressive therapies — PPl or H2 blockers,
prior C. difficile infection, or at the discretion of the provider)
Exclusion Criteria: Soft or formed stools (see Appendix A), <3 liquid stoolsin 24 hours (testing for C. difficile is NOT recommended in these cases; lab will reject stools
that do not take shape of container)

nces, C. difficile i fct ion may be possible — consider consulting Infectious Diseases
difficil

s should be stopped at least 48 hours prior to testing

jarrhea (or diarrhea persists after 48 hours of stopping the medication)
(see Appendix A for examples of medications)

lifficile infection:
of results to determine if C. difficile infection exists [the

« C. diff infection should only be considered if there is diarrhea (which is
defined as at least 3 liquid stools in 24 hours) AND there are specific risk
factors for infection.

ot indicated because C. difficile colonization may persist.

Recurrent Disease
repeat episode <8 weeks from prior episode]

Treatment Options
[See disease severity under “Initial Disease” for clarification.]

g/dose)
& 11D (max 500 mg/dose) x10 days

e/}
ection; max 500 mg/dose for severe and
ooooooo
0 mg/dose) x10 days . I1f218
ent failure. Follow guidelines under o 200 mg/dose BID x10 days
omycin PO (max 125 mg/d e fol
; max 500 mg/d e for severe and

It is important to distinguish C. diff from other causes of acute-onset
diarrhea. Risk factors that increases the likelihood of C. diff are listed here. 7

o i< 18y old:

They include prior antibiotic exposure, hospitalization, | e ":izi”?l Z"f"","*if’
immunocompromised state, inflammatory bowel disease, use of a feeding ' ,_K

or
atheter clamped for 30-60 min

tube, or acid suppressive therapies.

Provider discretion can also allow for a patient to be included on this : liffy;.m;,
pathway, as community acquisition is possible without any prior risk factors, it —

e availa blty d nce coverage of medication prior to discharge )

particularly with highly virulent strains. i i e i
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CLINICAL PATHWAY:
Suspected Clostridioides difficile (C. difficile) Infection Evaluation and Management

CLINICAL PATHWAY: THIS PATHWAY

SERVES AS A GUIDE

Suspected Clostridioides difficile (C. difficile) Infection Evaluation and Management AND DOES NOT
REPLACE CLINICAL

JUDGMENT.

Appendix A: Bristol Stool Chart and Medications That Can Cause Diarrhea

% Bowel Consistency — Bristol Stool Chart — dificile (C. difficile) infection due to:

e R P Appendix A includes a Bristol

in prior 3 months, hospitalization in prior 3 months, imnmunocompromised patients due to chemotherapy/humoral
inflammatory bowel disease, G-tube or J-tube need, use of acid suppressive therapies ~ PPl or H2 blockers,
Savisae-shaped but lumpy

L N e s s Stool Chart to allow accurate i Gy g i T e e

Like a sausage or snake, smooth and soft assessment of what tvpes Of Sto0| e
Soft blobs with clear-cut edges yp

may signify an alternative diagnosis (e.g., viral gastroenteritis)
of stool from patients with C. difficile

Ruffy pieces with ragged edges, a mushy stool would be considered

e liquid/diarrhea

<3 liquid stools in 24 hours (testing for C. difficile is NOT recommended in these cases; lab will reject stools

FORMED

SOFT

circumstances, C. difficile infection may be possible ~ consider consulting Infectious Diseases
s before testing for C. difficile

- 0 W B b b3

uguip —

ee Appendix A); laxatives/stool softeners should be stopped at least 48 hours prior to testing

bther medications associated with diarrhea (or diarrhea persists after 48 hours of stopping the medication)
Iternative reason for diarrhea exists (see Appendix A for examples of medications)

Confirmed C. difficile infection:
r to the individual lab interpretation of results to determine if C. difficile infection exists [the

Diarrhea is defined as 3 or more
Examples of Medications That Can Cause Diarrhea II UId StOO|S In 24 hourS

« Laxatives: —

repeat episode <8 weeks from prior episode]

lose. bi gnesi citrate, doc lybesty Treatment Options
o Lach ' tllsamdj'l, ma Sium =, usate, Go-| . Senna, [See disease severity under “Initial Disease” for clarification.]
ene gly . sorbital, atc. <18 yrs old: 1* recurrence:
»  Enemas and SUpposibories o Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) or e <18yrsold:
o Metronidazole PO: 7.5 mg/kg/dose TID (max 500 mg/dose) x10 days o Metronidazole PO 7.5 mg/kg/dose TID (max 500 mg/
=  DOthers: o >18yrsold: dose) 10 days or
o Preferred: Fidaxomicin 200 mg/dose BID x10 days o Vancomycin PO 10 mg/kg/dose QID (max 125 mg/dose
o Hayexalate o Alternatives: for non-severe infection; max 500 mg/dose for severe and
C{I’I hl iﬂ . Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) or fulminant infection) x10 days
e Gl = Metronidazole PO: 7.5 mg/kg/dose TID (max 500 mg/dose) x10 days e If218yearsold:
o Ocirem|ﬂe o If noimprovement within 5-7 days: considered treatment failure. Follow guidelines under o Preferred: Fidaxomicin 200 mg/dose BID x10 days
“Recurrent Disease”. o Alternative: Vancomycin PO (max 125 mg/dose for non-
= Metfarmin and other diabetic medicationg severe infection; max 500 mg/dose for severe and
R Severe Infection: fulminant infection) x10 days
o Antibiotics [ill-appearing, diarrhea usually bloody, elevated WBC likely due to C. difficile]
| | o If <18 years old: Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) x10 days If second or more recurrence:
(=] Amumplaﬂm o If218years old: e Consult Gl and Infectious Diseases
i i i o Preferred: Fidaxomicin 200 mg/dose BID x10 days . If <18 years old:
o Magnesium containing anmacids ° i in PO: 1go 8/kg/ qu; (max 500 mg/dose) x10 days o Begin Vancomycin with taper: Vancomycin PO 10 mg/kg/
. If no improvement within 5-7 days: consult Gl and Infectious Diseases dose QID (max 125 mg/dose for non-severe/severe
infection, max 500 mg/dose for fulminant infection) x10
Fulminant Infection: days followed by taper
[hypotension/shock due to C. difficile, ileus, mega colon; adults with serum lactate 25 mmol/L and . Example of a vancomycin taper:
peripheral WBC 250,000 associated with higher rates of mortality] e Vancomycin PO 10 mg/kg/dose (max 125 mg/
. Metronidazole IV: 7.5 mg/kg/dose q8hr (max 500 mg/dose) and dose) BID x7 days followed by
«  Vancomycin PO 10 mg/kg/dose QID (max 500 mg/dose) and/or «  Vancomycin PO 10 mg/kg/dose (max 125 mg/
Vancomycin PR 4x/day via retention enema (through foley catheter clamped for 30-60 min dose) once daily for 7 days followed by
retention time) e Vancomycin PO 10 mg/kg/dose (max 125 mg/
o Do not use PR vancomycin if neutropenic dose) every 2-3 days for 2-8 weeks as directed
o 1-4yrsold: 250 mgin 50 mL normal saline by Gl
o 4-11yrsold: 375 mgin 75 mL normal saline e If218yearsold:
o 212yrsold: 500 mgin 100 mL normal saline o Preferred: Fidaxomicin 200 mg/dose BID x10 days
. Duration of treatment: 10 days . If failure with above:
o Consults: o Consider options such as vancomycin + rifaximin,
CONTACTS: PETER T4 WD, MD | LALIRA KVENVOLD, B0 | GRACE HONG, APEN Z ?L:;ﬂ;’r'f:ﬂ;’e':;n'seases. a5 needed ith &1 and "; or "
T

Discharge Criteria: clinically stable, cleared by GI (and surgery/infectious Diseases, Tf involved), ensure availability and insurance coverage of medication prior to discharge
Discharge Instructions: follow up with PCP and/or Gl (if involved in hospitalization)
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CLINICAL PATHWAY: e e e

Suspected Clostridioides difficile (C. difficile) Infection Evaluation and Management AND DOES NOT
REPLACE CLINICAL

JUDGMENT.

A

* Place on Contact Precautions. Only send C. difficile testing if criteria met (see below).

immunocompromised patients due to chemotherapy/humoral
, use of acid suppressive therapies — PPI or H2 blockers,

Clinical Evaluation:

° When evaluating for possible C. difficile infection, note the age of the patient, number of liquid stools in the last 24 hours, presence of risk factors for C. difficile
infection, relevant symptoms (e.g., abdominal pain, cramps, fever), vitals, WBC, and presence of tube feedings

. Vomiting is not characteristic of C. difficile infection and may signify an alternative diagnosis (e.g., viral gastroenteritis) - et (see betow).

e  Studies have shown that there is no characteristic odor of stool from patients with C. difficile el 24 hourspresenceo ik factors o C i

Considerations for testing for C. difficile: ]

. <1 years of age: Represents colonization
o  DONOT test; treating for C. difficile is not indicated ble  consider consultingInfectious Diseases

. 1-2 years of age: High likelihood of colonization; in rare circumstances, C. difficile infection may be possible — consider consulting Infectious Diseases

is NOT recommended in these cases; lab will reject stools

be stopped at least 48 hours prior to testing

o  Evaluate for other infectious/non-infectious causes before testing for C. difficile L s e 45 hoursofstoppingthe mediction)
*  Add fiber to the formula of tube-fed patients e
= Stop medications associated with diarrhea (see Appendix A); laxatives/stool softeners should be stopped at least 48 hours prior to testing determine fC_diffcle infection exists [the
° >2 years of age: because C. diffcile colonization may persist.

o  Test ONLY if patient has not received laxatives or other medications associated with diarrhea (or diarrhea persists after 48 hours of stopping the medication)
AND at least 3 liquid stools in 24 hours AND if no alternative reason for diarrhea exists (see Appendix A for examples of medications)
—

Recurrent Disease
repeat episode <8 weeks from prior episode]

Treatment Options Treatment Options
Non-Severe Infection: [See disease severity under “Initial Disease” for clarification.]
[diarrhea may contain some blood, WBC and SCr normal for age]
e <18yrsold: 1% recurrence:
o Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) or e <18yrsold:
o Metronidazole PO: 7.5 mg/kg/dose TID (max 500 mg/dose) x10 days o Metronidazole PO 7.5 mg/kg/dose TID (max 500 mg/
o 218yrsold: dose) x10 days or
o Preferred: Fidaxomicin 200 mg/dose BID x10 days o Vancomycin PO 10 mg/kg/dose QID (max 125 mg/dose
o Alternatives: for non-severe infection; max 500 mg/dose for severe and
Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) or fulminant infection) x10 days
Metronidazole PO: 7.5 mg/kg/dose TID (max 500 mg/dose) x10 days e If218yearsold:
o If no improvement within 5-7 days: considered treatment failure. Follow guidelines under o Preferred: Fidaxomicin 200 mg/dose BID x10 days
“Recurrent Disease”. o Alternative: Vancomycin PO (max 125 mg/dose for non-

severe infection; max 500 mg/dose for severe and

. . . .
If C. diff infection is suspected, place o tction Rt i 0605
. b [ill-appearing, diarrhea usually bloody, elevated WBC likely due to C. difficile]
.

If <18 years old: Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) x10 days If second or more recurrence:
- o If218yearsold: e Consult Gl and Infectious Diseases
on Brown Contact precautions o erarat. dsomidn 20 B30 o D vt
° i in PO: 10 mg QID (max 500 mg/dose) x10 days o Begin Vancomycin with taper: Vancomycin PO 10 mg/kg/
. If no improvement within 5-7 days: consult Gl and Infectious Diseases dose QID (max 125 mg/dose for non-severe/severe

infection, max 500 mg/dose for fulminant infection) x10

. . . .
immediately to avoid potential — e
[hypotension/shock due to C. difficile, ileus, mega colon; adults with serum lactate 25 mmol/L and . Example of a vancomycin taper:

peripheral WBC 250,000 associated with higher rates of mortality] e Vancomycin PO 10 mg/kg/dose (max 125 mg/
L «  Metronidazole IV: 7.5 mg/kg/dose g8hr (max 500 mg/dose) and dose) BID x7 days followed by
S re a a I t I n O r re S u tS e O re «  Vancomycin PO 10 mg/kg/dose QID (max 500 mg/dose) and/or «  Vancomycin PO 10 mg/kg/dose (max 125 mg/
- Vancomycin PR 4x/day via retention enema (through foley catheter clamped for 30-60 min dose) once daily for 7 days followed by
retention time) . Vancomycin PO 10 mg/kg/dose (max 125 mg/
H H H A o Do not use PR vancomycin if neutropenic dose) every 2-3 days for 2-8 weeks as directed
oing so (if testing was sent) is no L e e,
o 4-11 yrs old: 375 mg in 75 mL normal saline . If 218 years old:
o 212yrsold: 500 mg in 100 mL normal saline o Preferred: Fidaxomicin 200 mg/dose BID x10 days
. Duration of treatment: 10 days . If failure with above:
= o Gland Infectious Diseases in + nif ide, or icin in
o Consider Surgery ion as needed with Gl and ID
T

Discharge Criteria: clinically stable, cleared by GI (and surgery/infectious Diseases, Tf involved), ensure availability and insurance coverage of medication prior to discharge
Discharge Instructions: follow up with PCP and/or Gl (if involved in hospitalization)

CONTACTS: PETER TOWNSEND, MD | LAURA KVENVOLD, MD | GRACE HONG, APRN ®_c .
onnecticut
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CLINICAL PATHWAY: THIS PATHWAY

SERVES AS A GUIDE

Suspected Clostridioides difficile (C. difficile) Infection Evaluation and Management AR
JUDGMENT.

Clinical Evaluation:
° When evaluating for possible C. difficile infection, note the age of the patient, number of liquid stools in the last 24 hours, presence of risk factors for C. difficile
infection, relevant symptoms (e.g., abdominal pain, cramps, fever), vitals, WBC, and presence of tube feedings
. Vomiting is not characteristic of C. difficile infection and may signify an alternative diagnosis (e.g., viral gastroenteritis) -
° Studies have shown that there is no characteristic odor of stool from patients with C. difficile Qo of sk foctorsforC. diffice
Considerations for testing for C. difficile:
) <1 years of age: Represents colonization
o  DONOT test; treating for C. difficile is not indicated sulingInfectious Diseases
. 1-2 years of age: High likelihood of colonization; in rare circumstances, C. difficile infection may be possible — consider consulting Infectious Diseases
o  Evaluate for other infectious/non-infectious causes before testing for C. difficile
] Add fiber to the formula of tube-fed patients
] Stop medications associated with diarrhea (see Appendix A); laxatives/stool softeners should be stopped at least 48 hours prior to testing e nfection exsts the
° >2 yea rs Of age: ile colonization may persist.
o  Test ONLY if patient has not received laxatives or other medications associated with diarrhea (or diarrhea persists after 48 hours of stopping the medication)
AND at |east 3 liquid stools in 24 hours AND if no alternative reason for diarrhea exists (see Appendix A for examples of medications)
v

mised patients due to chemotherapy/humoral
pressive therapies — PP1 or H2 blockers,

f Place on Contact Precautions. Only send C. difficile testing if criteria met (see below).

ended in these cases; lab will reject stools

:ast 48 hours prior to testing

fter 48 hours of stopping the medication)
ks of medications)

Recurrent Disease
sode <8 weeks from prior episode]

Treatment Options Treatment Options
Non-Severe Infection: [See disease severity under “Initial Disease” for clarification.]
[diarrhea may contain some blood, WBC and SCr normal for age]
e <18yrsold: 1* recurrence:
o Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) or e <18yrsold:
o Metronidazole PO: 7.5 mg/kg/dose TID (max 500 mg/dose) x10 days o Metronidazole PO 7.5 mg/kg/dose TID (max 500 mg/
o 218yrsold: dose) x10 days or
o Preferred: Fidaxomicin 200 mg/dose BID x10 days o Vancomycin PO 10 mg/kg/dose QID (max 125 mg/dose
o Alternatives: for non-severe infection; max 500 mg/dose for severe and
Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) or fulminant infection) x10 days
Metronidazole PO: 7.5 mg/kg/dose TID (max 500 mg/dose) x10 days e If218yearsold:
o If no improvement within 5-7 days: considered treatment failure. Follow guidelines under o Preferred: Fidaxomicin 200 mg/dose BID x10 days
“Recurrent Disease”. o Alternative: Vancomycin PO (max 125 mg/dose for non-

- - - - severe infection; max 500 mg/dose for severe and

. onsider the followina clinica PRl e
[ill-appearing, diarrhea usually bloody, elevated WBC likely due to C. difficile]
e If <18 years old: Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) x10 days If second or more recurrence:

3 .. - - - o If218yearsold: e Consult Gl and Infectious Diseases
evaluation when iff infection is e om0 i 060 Do
o o i in PO: 10 mg QID (max 500 mg/dose) x10 days o Begin Vancomycin with taper: Vancomycin PO 10 mg/kg/
. If no improvement within 5-7 days: consult Gl and Infectious Diseases dose QID (max 125 mg/dose for non-severe/severe
infection, max 500 mg/dose for fulminant infection) x10
suspected e s
- [hypotension/shock due to C. difficile, ileus, mega colon; adults with serum lactate 25 mmol/L and . Example of a vancomycin taper:
peripheral WBC 250,000 associated with higher rates of mortality] «  Vancomycin PO 10 mg/kg/dose (max 125 mg/
- - - - «  Metronidazole IV: 7.5 mg/kg/dose g8hr (max 500 mg/dose) and dose) BID x7 days followed by
. ote patient risk factors for infection by St S . ek 5]
- Vancomycin PR 4x/day via retention enema (through foley catheter clamped for 30-60 min dose) once daily for 7 days followed by

retention time) . Vancomycin PO 10 mg/kg/dose (max 125 mg/

L 111 - - ” o Do not use PR vancomycin if neutropenic dose) every 2-3 days for 2-8 weeks as directed
 Vomitina and “characteristic” stoo o e
o 4-11 yrs old: 375 mg in 75 mL normal saline . If 218 years old:
o 212yrsold: 500 mg in 100 mL normal saline o Preferred: Fidaxomicin 200 mg/dose BID x10 days

5 A 5 o Duration of treatment: 10 days o Iffailure with above:
Oodor ailone ao not signity tnat a / D e et s vancomycn s i
. option: s

o Gland Infectious Diseases + or icin in
. . . o Consider Surgery ion as needed with Gl and ID
T T
v
. Discharge Criteria: clinically stable, cleared by GI (and surgery/Infectious Diseases, If involved), ensure availability and insurance coverage of medication prior to discharge
Discharge Instructions: follow up with PCP and/or Gl (if involved in hospitalization)

CONTACTS: PETER TOWNSEND, MD | LAURA KVENVOLD, MD | GRACE HONG, APRN ®_c .
onnecticut
“=®Childrens
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CLINICAL PATHWAY: e e e

Suspected Clostridioides difficile (C. difficile) Infection Evaluation and Management AND DOES NOT
REPLACE CLINICAL

JUDGMENT.

Place on Contact Precautions. Only send C. difficile testing if criteria met (see below).

Inised patients due to chemotherapy/humoral
bressive therapies - PPI or H2 blockers,

Clinical Evaluation:

e  When evaluating for possible C. difficile infection, note the age of the patient, number of liquid stools in the last 24 hours, presence of risk factors for C. difficile
infection, relevant symptoms (e.g., abdominal pain, cramps, fever), vitals, WBC, and presence of tube feedings 3

° Vomiting is not characteristic of C. difficile infection and may signify an alternative diagnosis (e.g., viral gastroenteritis) presence of is factors for C. dific

. Studies have shown that there is no characteristic odor of stool from patients with C. difficile

Considerations for testing for C. difficile:

. <1 years of age: Represents colonization O rccious iseases
o  DONOT test; treating for C. difficile is not indicated

. 1-2 years of age: High likelihood of colonization; in rare circumstances, C. difficile infection may be possible — consider consulting Infectious Diseases

-nded in these cases; lab will reject stools

ast 48 hours prior to testing

fter 48 hours of stopping the medication)

X% X

o  Evaluate for other infectious/non-infectious causes before testing for C. difficile R eications)
] Add fiber to the formula of tube-fed patients | T
] Stop medications associated with diarrhea (see Appendix A); laxatives/stool softeners should be stopped at least 48 hours prior to testing e colonization may persis

) >2 years of age:
o  Test ONLY if patient has not received laxatives or other medications associated with diarrhea (or diarrhea persists after 48 hours of stopping the medication)

AND at least 3 liquid stools in 24 hours AND if no alternative reason for diarrhea exists (see Appendix A for examples of medications)
Treatment Options | | Treatment Options

ise:
ode <8 weeks from prior episode)

Non-Severe Infection:
[diarrhea may contain some blood, WBC and SCr normal for age]

TS

[See disease severity under “Initial Disease” for clarification.]

There are specific criteria for testing.

Asymptomatic intestinal colonization with C. difficile is very
common in children less than 2 years of age.

In those <1 year of age, up to 50% of healthy infants are
colonized.

For those 1-2 years of age, it is rare that C. difficile infection is
present. Consult ID to help determine if testing is appropriate.
It is important to evaluate for other causes for diarrhea.
Appendix A lists medications that can cause diarrhea. )

Examples of Medications That Can Cause Diarrhea

v |axatives
o Lactulose, bisacody, magnasium citrate, docusate, Go-lwely, Senna,
polvethyensa glveol, sorbital, etc
*«  Enemas and suppositones
&« Others
Kayexalate
Calchicing
Octraotide
Metiormn and other diabatic medications
Antipiatics
Arntineoplashcs
Magnesium containing antacids

(= - I = A = A = I = I ]
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THIS PATHWAY

CLINICAL PATHWAY: SERVES AS A GUIDE

Suspected Clostridioides difficile (C. difficile) Infection Evaluation and Management AR
JUDGMENT.

Inclusion Criteria: Suspected Clostridioides difficile (C. difficile) infection due to:

patients due to chemotherapy/humoral

Place on Contact Precautions. Only send C. difficile testing if criteria met (see below). i et cremanerapyh

in these cases; lab will reject stools

Clinical Evaluation:
. When evaluating for possible C. difficile infection, note the age of the patient, number of liquid stools in the last 24 hours, presence of risk factors for C. difficile

infection, relevant symptoms (e.g., abdominal pain, cramps, fever), vitals, WBC, and presence of tube feedings
. Vomiting is not characteristic of C. difficile infection and may signify an alternative diagnosis (e.g., viral gastroenteritis)
. Studies have shown that there is no characteristic odor of stool from patients with C. difficile
Considerations for testing for C. difficile:
. <1 years of age: Represents colonization

o  DONOT test; treating for C. difficile is not indicated
° 1-2 years of age: High likelihood of colonization; in rare circumstances, C. difficile infection may be possible — consider consulting Infectious Diseases ours of stoppingthe mecicato)

o  Evaluate for other infectious/non-infectious causes before testing for C. difficile

. Add fiber to the formula of tube-fed patients
f . Stop medications associated with diarrhea (see Appendix A); laxatives/stool softeners should be stopped at least 48 hours prior to testing

nce of risk factors for C. difficile

g Infectious Diseases

hours prior to testing

infection exists [the

)nization may persist.

ise:
8 weeks from prior episode)

° >2 years of age:
o  Test ONLY if patient has not received laxatives or other medications associated with diarrhea (or diarrhea persists after 48 hours of stopping the medication)

AND at least 3 liquid stools in 24 hours AND if no alternative reason for diarrhea exists (see Appendix A for examples of medications)

[diarrhea may contain some blood, WBC and SCr normal for age]
e

jtment Options
TSee disease severty under “Initial Disease” for clarification.]

P

Examples of Medications That Can Cause Diarrhea

v |axatives
o Lactulose, bisacody, magnasium citrate, docusate, Go-lwely, Senna,
polvethyensa glveol, sorbital, etc
*«  Enemas and suppositones
&« Others
Kayexalate
Calchicing
Octraotide
Metiormn and other diabatic medications
Antipiatics
Arntineoplashcs
Magnesium containing antacids

For those that are over 2 years of age, colonization rates drop.
It is important to consider potential alternative causes of
diarrhea prior to testing for C. difficile infection.

(= - I = A = A = I = I ]
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CLINICAL PATHWAY: e e e

Suspected Clostridioides difficile (C. difficile) Infection Evaluation and Management AND DOES NOT
REPLACE CLINICAL

JUDGMENT.

Confirmed C. difficile infection: -

° Testing algorithms may differ by lab — refer to the individual lab interpretation of results to determine if C. difficile infection exists [the  [f2beces
test must include a positive toxin assay: PCR and/or enzyme assay (e.g., EIA)]. e
° Repeat testing during the same episode is NOT recommended. Test of cure is not indicated because C. difficile colonization may persist.

. When evaluating for possible C. difficile infection, note the age of the patient, number of liquid stools in the last 24 hours, presence of risk factors for C. difficile
infection, relevant symptoms (e.g., abdominal pain, cramps, fever), vitals, WBC, and presence of tube feedings
«  Vomiting is not characteristic of C. difficile infection and may signify an alternative diagnosis (e.g., viral gastroenteritis)
. Studies have shown that there is no characteristic odor of stool from patients with C. difficile
rations for ing for C. difficile:

Testing algorithms for C. difficile differ by the e
lab. The test will include a positive toxin assay

o Evaluate for other infectious/non-infectious causes before testing for C. difficile
. Add fiber to the formula of tube-fed patients
= Stop medications associated with diarrhea (see Appendix A); laxatives/stool softeners should be stopped at least 48 hours prior to testing
. >2 years of age:
o Test ONLY if patient has not received laxatives or other medications associated with diarrhea (or diarrhea persists after 48 hours of stopping the medication)
AND at least 3 liquid stools in 24 hours AND if no alternative reason for diarrhea exists (see Appendix A for examples of medications)

Confirmed C. difficile infection:
. Testing algorithms may differ by lab — refer to the individual lab interpretation of results to determine if C. difficile infection exists [the

. . .
test must include a positive toxin assay: PCR and/or enzyme assay (e.g., EIA)].
o . Repeat testing during the same episode is NOT recommended. Test of cure is not indicated because C. difficile colonization may persist.

Initial Disease
(1% episode, or repeat episode
8 weeks from prior episode

repeat episode <8 weeks from prior episode]

Note that repeat testing during the same

Treatment Options Treatment Options
Non-Severe Infection: [See disease severity under “Initial Disease” for clarification.]
. . L - [dmrrhea nmay contain some blood, WBC and SCr normal for age]
episode is not recommended. There is a high o
. o Vancomycin PO: 10 mg/kg/dose QD (max 125 me/dose) or e <18yrsold:
o Metronidazole PO: 7.5 mg/kg/dose TID (max 500 mg/dose) x10 days o Metronidazole PO 7.5 mg/kg/dose TID (max 500 mg/
. ngn ngn o 218yrsold: dose) x10 days or
risk for false-positive results. In addition. the Prfered: Fidaxamicin 200 mg/dose 80 10 days o VancomycinPO 10 mghg/dese D (max 125 m/dose
L] L) o Alternatives: for non-severe infection; max 500 mg/dose for severe and
®=  Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) or fulminant infection) x10 days

= Metronidazole PO: 7.5 mg/kg/dose TID (max 500 mg/dose) x10 days o If218yearsold:
idaxomicin 200 mg/dose BID x10 days

.
I a b WI I | n Ot ro Ce SS a n Ot h e r Stoo | Sa l I l I e fo r C o If noimprovement within 5-7 days: considered treatment failure. Follow guidelines under o Preferred:
- “Recurrent Disease”. o Alternative: Vancomycin PO (max 125 mg/dose for non-

severe infection; max 500 mg/dose for severe and
Sevele Infen' n: fulminant infection) x10 days

diff if it was sent within 14 days of a previousl|
If <18 years old: Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) x10 days If second or more recurrence:

. If 218 years old: . Consult Gl and Infectious Diseases
AL o Preferred: Fidaxomicin 200 mg/dose BID x10 days o If<18years old:
ositive test : im0 ek doe (500 m/dose 10 o 5 e vancomyeinwith taper: vancomycin PO 10/
- . If no improvement within 5-7 days: consult Gl and Infectious Diseases dose QID (max 125 mg/dose for non-severe/severe
infection, max 500 mg/dose for fulminant infection) x10
. . . . . Fulminant Infection: days followed by taper
o Likewise. a test of cure is not indicated Tvpotensonhockdu o C e, e, mega color;aduls withsrum otae 25 . and i ofsancomycntaper:

L] peripheral WBC 250,000 associated with higher rates of mortality] e Vancomycin PO 10 mg/kg/dose (max 125 mg/

. Metronidazole IV: 7.5 mg/kg/dose q8hr (max 500 mg/dose) and dose) BID x7 days followed by
L] » L] s Vancomycin PO 10 mg/kg/dose QID (max 500 mg/dose) and/or e Vancomycin PO 10 mg/kg/dose (max 125 mg/

due to that colonization ma ersist Vencomyin b /09 v o s g oy et amped o 300 ey e g or Yoo e s

retention time) e Vancomycin PO 10 mg/kg/dose (max 125 mg/
o Do not use PR vancomycin if neutropenic dose) every 2-3 days for 2-8 weeks as directed

o 1-4yrsold: 250 mg in 50 mL normal saline by Gl

: :
o However, if there is a recurrence of LT, e
L] o 212yrs old: 500 mg in 100 mL normal saline o Preferred: Fidaxomicin 200 mg/dose BID x10 days

. Duration of treatment: 10 days . If failure with above:
- e Consults: o Consider options such as vancomycin + rifaximin,
symptoms following successful treatment o o s o o
o Consider Surgery ion as needed with Gl and ID
|

o 2
( Discharge Criteria: clinically stable, cleared by GI (and surgery/infectious Diseases, Tf involved), ensure availability and insurance coverage of medication prior to discharge )
an larrnea nas stopped), then repea Do s et B o et e
testi is indicated
esling IS Indicatead.
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CLINICAL PATHWAY: THIS PATHWAY

SERVES AS A GUIDE

Suspected Clostridioides difficile (C. difficile) Infection Evaluation and Management AR
JUDGMENT.

Confirmed C. difficile infection:
e  Testing algorithms may differ by lab —refer to the individual lab interpretation of results to determine if C. difficile infection exists [the ?ﬁ:nnt:;itsm:;o:;momw gt due o ety rmor
test must include a positive toxin assay: PCR and/or enzyme assay (e.g., EIA)]. ' "
. Repeat testing during the same episode is NOT recommended. Test of cure is not indicated because C. difficile colonization may persist.

for C. difficile is NOT recommended in these cases; lab will reject stools

Place or| Contact Precautions. Only send C. difficile testing if criteria met (see below).
Clinical Evaluation:

When evaluating for possible C. difficile infeion, note the age of the patient, number of liquid stools in the last 24 hours, presence of risk factors for C. difficile
3
.
Recurrent Disease
r

Vi erative diagnosis (e.g., viral gastroenteritis)

Initial Disease
(1* episode, or repeat episode
>8 weeks from prior episode

Tsulting Infectious Diseases

infec.ti_on, levant symptoms fever), vitals, WBC, and presence of tube feedings
epeat episode <8 weeks from prior episode

ves/stool softeners should be stopped at least 48 hours prior to testing

>2 years of age:

o Test ONLY if patient has not receive: Tes or other medications associated with diarrhea (or diarrhea persists after 48 hours of stopping the medication)
AND at least 3 liquid stools in 24 hours AND if no alternative reason for diarrhea exists (see Appendix A for examples of medications)

Confirmed C. difficile infection:
Testing algorithms may differ by lab - refer to the individual lab interpretation of results to determine if C. difficile infection exists [the
test must include a positive toxin assay: PCR and/or enzyme assay (e.g., EIA)].
Repeat testing during the same episode is NOT recommended. Test of cure is not indicated because C. difficile colonization may persist.

Recurrent Disease
gat episode <8 weeks from prior episode]

Treatment Options
'y under “Initial Disease” for clarification.]

Treatment varies by how many episodes of C. difficile infection the patient
has had. S

e infection; max 500 mg/dose for severe and
lection) x10 days

is defined as patients who are experiencing their first

/ancomycin PO (max 125 mg/dose for non-
ion; max 500 mg/dose for severe and

infection, or it is a repeat episode that happened more than 8 weeks after a i
prior episode (these do not represent “recurrent” disease).
is defined as patients who are experiencing a repeat -

bncomycin PO 10 mg/kg/dose (max 125 mg/

ycin with taper: Vancomycin PO 10 mg/kg/

infection 8 or less weeks from a prior C. difficile infection. o it o

ancomycin PO 10 mg/kg/dose (max 125 mg/

Hose) every 2-3 days for 2-8 weeks as directed
by Gl

d:

Srred: Fidaxomicin 200 mg/dose BID x10 days
dilure with above:

o Consider options such as vancomycin + rifaximin,

or in

Consults:

o Gland Infectious Diseases

o Consider Surgery ion as needed
T

+
with Gl and ID

Discharge Criteria: clinically stable, cleared by GI (and surgery/infectious Diseases, Tf involved), ensure availability and insurance coverage of medication prior to discharge
Discharge Instructions: follow up with PCP and/or Gl (if involved in hospitalization)

CONTACTS: PETER TOWNSEND, MD | LAURA KVENVOLD, MD | GRACE HONG, APRN ®_c .
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Non-severe and severe infection:

Vancomycin or metronidazole can be used as first
line agents for those less than 18 years of age.

« Some studies have shown vancomycin PO to
be superior to metronidazole PO.

« As such, although metronidazole can be
used in non-severe infection, it is not
preferred for severe infections.

Updated 2021 IDSA guidelines (for adults with C.
difficile infection) recommend fidaxomicin as a
first line agent for those 18 years and older.

 In this age group, fidaxomicin has been
shown to have superior outcomes than PO
vancomycin.

Duration of treatment is typically 10 days based
on available randomized trials.

Treatment Options
Non-Severe Infection:

Severe Infection:
[ill-appearing, diarrhea usually bloody, elevated WBC likely due to C. difficile]

CLINICAL PATHWAY: THIS PATHWAY

SERVES AS A GUIDE

Suspected Clostridioides difficile (C. difficile) Infection Evaluation and Management AR
JUDGMENT.

Initial Disease
(1°" episode, or repeat episode
>8 weeks from prior episode

Exclusion Criteria: Soft or formed stools (see Appendix AT, Teile is NOT recommended in these cases; lab will reject stools
that do not take shape of container)

Inclusion Criteria: Suspected Clostridioig
(1) prolonged or worsess
(2) risk factors
immunodeficiency/solid o
prior C. difficile infection, or at the discrt

e to chemotherapy/humoral
e therapies — PPI or H2 blockers,

[diarrhea may contain some blood, WBC and SCr normal for age]
. <18 yrsold:
o Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) or
o  Metronidazole PO: 7.5 mg/kg/dose TID (max 500 mg/dose) x10 days
. >18 yrsold:
o  Preferred: Fidaxomicin 200 mg/dose BID x10 days
o  Alternatives:
= Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) or
= Metronidazole PO: 7.5 mg/kg/dose TID (max 500 mg/dose) x10 days
o Ifnoimprovement within 5-7 days: considered treatment failure. Follow guidelines under
“Recurrent Disease”.

. If <18 years old: Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) x10 days
. If 218 years old:

o  Preferred: Fidaxomicin 200 mg/dose BID x10 days

o Alternative: Vancomycin PO: 10 mg/kg/dose QID (max 500 mg/dose) x10 days
. If no improvement within 5-7 days: consult Gl and Infectious Diseases

Fulminant Infection:
[hypotension/shock due to C. difficile, ileus, mega colon; adults with serum lactate >5 mmol/L and
peripheral WBC 250,000 associated with higher rates of mortality]
e  Metronidazole IV: 7.5 mg/kg/dose q8hr (max 500 mg/dose) and
e  Vancomycin PO 10 mg/kg/dose QID (max 500 mg/dose) and/or
Vancomycin PR 4x/day via retention enema (through foley catheter clamped for 30-60 min
retention time)
o Do not use PR vancomycin if neutropenic
o 1-4yrsold: 250 mgin 50 mL normal saline
o  4-11yrsold: 375 mgin 75 mL normalsaline
o 212 yrsold: 500 mg in 100 mL normal saline
Duration of treatment: 10 days
Consults:
o Gl and Infectious Diseases
o  Consider Surgery consultation as needed

CONTACTS: PETER TOWNSEND, MD | LAURA KVENVOLD, MD | GRACE HONG, APRN @ _C .
onnecticut
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CLINICAL PATHWAY: e e e

Suspected Clostridioides difficile (C. difficile) Infection Evaluation and Management AND DOES NOT
REPLACE CLINICAL

JUDGMENT.

Inclusion Criteria: Suspected Clostridioides difficile (C. difficile) infection due to:
(1) prolonged or worsening diarrhea (at least 3 liquid stools in
(2) risk factors for C. difficile infection (antibiotics inos
immunodeficiency/solid organ transj
prior C. difficile infection,

Exclusion Criteria: So

that do not take shape of con

onths, immunocompromised patients due to chemotherapy/humoral
f acid suppressive therapies — PPl or H2 blockers,

Initial Disease
(1" episode, or repeat episode

>8 weeks from prior episod/e),
Clinical Evaluation:

festing if criteria met (see below).
. When evaluating for possible C. difficile infection, note the age of the patidft, number of liquid stools in the last 24 hours, presence of risk factors for C. difficile

Treatment Options

ese cases; lab will reject stools

Place on Contact Precau

Non-Severe Infection:
[diarrhea may contain some blood, WBC and SCr normal for age]
. <18 yrsold:
o Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) or
o  Metronidazole PO: 7.5 mg/kg/dose TID (max 500 mg/dose) x10 days
. >18 yrsold:
Fulminant infection: o  Preferred: Fidaxomicin 200 mg/dose BID x10 days
———————————————————— o Alternatives:
. Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) or
. Metronidazole PO: 7.5 mg/kg/dose TID (max 500 mg/dose) x10 days
o  Ifnoimprovement within 5-7 days: considered treatment failure. Follow guidelines under

IDSA guidelines recommend vancomycin PO and/or “Recurrent Discase”
PR as well as metronidazole V. Addition of Severe Infection:

[ill-appearing, diarrhea usually bloody, elevated WBC likely due to C. difficile]

metronidazole |V is important to achieve therapeutic *  If<18 years old: Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) x10 days

. If 218 years old:

Concentratlons In an Inﬂamed Colon o  Preferred: Fidaxomicin 200 mg/dose BID x10 days

o Alternative: Vancomycin PO: 10 mg/kg/dose QID (max 500 mg/dose) x10 days

. A hlgh IaCtate Or WBC |S aSSOCIated Wlth a hlgh e  Ifnoimprovement within 5-7 days: consult Gl and Infectious Diseases

Fulminant Infection:

m O rta I Ity, a n d patl e nt m ay be a Ca n d Id ate fO r [hypotension/shock due to C. difficile, ileus, mega colon; adults with serum lactate 25 mmol/L and
. . . peripheral WBC 250,000 associated with higher rates of mortality]
Surg|Ca| |nte rve nt]on . e Metronidazole IV: 7.5 mg/kg/dose q8hr (max 500 mg/dose) and
e  Vancomycin PO 10 mg/kg/dose QID (max 500 mg/dose) and/or
Vancomycin PR 4x/day via retention enema (through foley catheter clamped for 30-60 min
retention time)
o Do not use PR vancomycin if neutropenic
o 1-4yrsold: 250 mgin 50 mL normal saline
o 4-11yrsold:375 mg in 75 mL normalsaline
o 212 yrsold: 500 mg in 100 mL normal saline
. Duration of treatment: 10 days
. Consults:
o  Gland Infectious Diseases
o  Consider Surgery consultation as needed

CONTACTS: PETER TOWNSEND, MD | LAURA KVENVOLD, MD | GRACE HONG, APRN ®_c .
onnecticut
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1st Recurrence:

15t recurrence of an episode can be treated with oral
vancomycin (or oral metronidazole, particularly if it
was not used for the initial episode)

» At this time, there is little data to support
vancomycin over metronidazole. The IDSA
recommends either for the younger population.

Fidaxomicin remains a preferred option for those
who are 18 years of age and older.

CLINICAL PATHWAY:

Inclusion Criteria: Suspa

(2) risk factorsTe

immunodeficiency/solid orga

Suspected Clostridioides difficile (C. difficile) Infection Evaluation and Management

THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT

REPLACE CLINICAL
JUDGMENT.

Recurrent Disease
repeat episode <8 weeks from prior episode

prior C. difficile infection, or at the discreTiorre:

Exclusion Criteria: Soft or formed stools (see Appendix A), <3 T

that do not take shape of container)

percents due to chemotherapy/humoral
dSUppressive therapies — PPl or H2 blockers,

3 for C. difficile is NOT recommended in these cases; lab will reject stools

\ —

Clinical Eval

o
e]

[diarrhea may ¢
o Van

218 yrs ol
o Pref o
o Al

o Ifnof
“Req]

Severe Infectiol
[ill-appearing, d
. If <18 yea
If 218 yeal
o Pref
o Altes
If no impre

Fulminant Infe

peripheral WBC]|
*  Metronidd
Vancomyd
Vancomyq
retention

( Discharge Cri

Treatment Options

wiglh [See disease severity under “Initial Disease” for clarification.]
. Vomitil
< | 1 recurrence:
] 1le  <18yrsold:

b o Metronidazole PO 7.5 mg/kg/dose TID (max 500 mg/
: dose) x10 days or

-2 o  Vancomycin PO 10 mg/kg/dose QID (max 125 mg/dose
Al for non-severe infection; max 500 mg/dose for severe and

fulminant infection) x10 days

. If 218 years old:

Preferred: Fidaxomicin 200 mg/dose BID x10 days
Alternative: Vancomycin PO (max 125 mg/dose for non-
severe infection; max 500 mg/dose for severe and
fulminant infection) x10 days

i If second or more recurrence:
<18yrsol| Consult Gl and Infectious Diseases
o wmetfe® If <18 years old:

Begin Vancomycin with taper: Vancomycin PO 10 mg/kg/
dose QID (max 125 mg/dose for non-severe/severe
infection, max 500 mg/dose for fulminant infection) x10
days followed by taper
- Example of a vancomycin taper:
e  Vancomycin PO 10 mg/kg/dose (max 125 mg/
dose) BID x7 days followed by
e  Vancomycin PO 10 mg/kg/dose (max 125 mg/
dose) once daily for 7 days followed by
e  Vancomycin PO 10 mg/kg/dose (max 125 mg/
dose) every 2-3 days for 2-8 weeks as directed
by GI

o vorle  [|f>18 years old:

o 1-4

° I8 o  Preferred: Fidaxomicin 200 mg/dose BID x10 days
o o o .

burationd ® If failure with above:

Consults: . . . . PR

o Gla o  Consider options such as vancomycin +rifaximin,
o Con

vancomycin + nitazoxanide, or fidaxomicin in consultation
with Gland ID

ftors for C. difficile

iseases

testing

ping the medication)

ts [the

persist.

I
lase” for clarification.]

se TID (max 500 mg/

RID (max 125 mg/dose
lo mg/dose for severe and

lose BID x10 days
Ix 125 mg/dose for non-
se for severe and

pncomycin PO 10 mg/kg/
hon-severe/severe
ulminant infection) x10

bper:
k/kg/dose (max 125 mg/
bwed by

B/kg/dose (max 125 mg/
days followed by
k/kg/dose (max 125 mg/
or 2-8 weeks as directed

lose BID x10 days

ycin + rifaximin,
Haxomicin in consultation

fation prior to discharge )
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CLINICAL PATHWAY: S AS A GUIDE
Suspected Clostridioides difficile (C. difficile) Infection Evaluation and Management

AND DOES NOT
REPLACE CLINICAL
JUDGMENT.

Tnclusion Criteria; Recurrent Disease
(1) pr N . .
(2) isk factorsTo repeat episode <8 weeks from prior episode ATEATS due to chemotherapy/humoral

immunodeficiency/solid organtra e Suppressive therapies — PPI or H2 blockers,
prior C. difficile infection, or at the discretion o
Exclusion Criteria: Soft or formed stools (see Appendix A), <3 Gt 7 for C. difficile is NOT recommended in these cases; lab will reject stools
that do not take shape of container)

nd - 1 Treatment Options
M e [See disease severity under “Initial Disease” for clarification.] b for C. difficte

infecti

Vomitil
Studie:

c 1* recurrence:
o <lyed

For second or more recurrences, vancomycin s id" T awenidarole 2075 myig/dose D (maxsoomg/ |

dose) x10 days or i

should be given in a tapered regimen. The goal of - o Vancomycin PO 10 mg/kg/dose QID (max 125 mg/dose |,

4 for non-severe infection; max 500 mg/dose for severe and

a tapered regimen is that vegetative forms will be fulminant nfection) x10days

. If 218 years old:

controlled by restoring the normal microbiota. o Preferred: Fidaxomicin 200 mg/dose BID x10 days j

. . . . o Alternative: Vancomycin PO (max 125 mg/dose for non-
Metronidazole is not recommended as studies in severe Infection max 500 me/dose forsevere and B
adults have showed response rates are inferior to %

If second or more recurrence:
vancomycin and prolonged use can potentially

B for clarification.]

o o Consult Gl and Infectious Diseases

b Elsyr::rZ) e  If<18years old: T':ﬂ:':::‘:;::se
cause neurotoxicity. o [
Again, fidaxomicin is recommended for the older o o0 mgfdose for fulminant nfection) <10 Qe
patl e n tS - ?UMEEE%:% ] fxam\P;Iaeni];ﬁ\//i’i"nczrgylcénnfcg’;)lfg} dose (max 125 mg/

cJ dose) BID x7 days followed by e 70 10 el

If there is failure after these management plans,
other options can be considered in consultation «  Vancomycin PO 10 mg/kg/dose (max 125 mg/ """

e Vancomycin PO 10 mg/kg/dose (max 125 mg/ finant infection) xi0
dose) once daily for 7 days followed by

Fulminant Infe

Vancomy] |g/dose (max 125 mg/

. Vancomy] dose) every 2-3 days for 2-8 weeks asdirected  |ys wlowedby
Wlth G I a n d I D retention} lg/dose (max 125 mg/
. o Do by Gl 2-8 weeks as directed
¢ e If218yearsold:
o o  Preferred: Fidaxomicin 200 mg/dose BID x10 days o
C Its:| H . . + rifaximin,
o ad®  Iffailure with above: omicin m consulation
o T o  Consider options such as vancomycin + rifaximin,
Cmschamec vancomycin + nitazoxanide, or fidaxomicin in consultation u:>n prior to discharge
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CLINICAL PATHWAY: THIS PATHWAY

SERVES AS A GUIDE

Suspected Clostridioides difficile (C. difficile) Infection Evaluation and Management AND DOES NOT
REPLACE CLINICAL

JUDGMENT.

Inclusion Criteria: Suspected Clostridioides difficile (C. difficile) infection due to:

Discharge Criteria: clinically stable, cleared by Gl (and surgery/Infectious Diseases, if involved), ensure availability and insurance coverage of medication prior to discharge \retersynmon

H2 blockers,

Discharge Instructions: follow up with PCP and/or Gl (ifinvolved in hospitalization! il ejecttoos

When considering discharge, providers
should ensure any discharge medications
are ordered and available prior to

discharge as PO vancomycin in particular

is difficult to find on an outpatient basis.

» Consider bedside delivery when
possible

Place on Contact Precautions. Only send C. difficile testing if criteria met (see below).
Clinical Evaluation:
. When evaluating for possible C. difficile infection, note the age of the patient, number of liquid stools in the last 24 hours, presence of risk factors for C. difficile
infection, relevant symptoms (e.g., abdominal pain, cramps, fever), vitals, WBC, and presence of tube feedings
«  Vomiting is not characteristic of . difficile infection and may signify an alternative diagnosis (e.g., viral gastroenteritis)
. Studies have shown that there is no characteristic odor of stool from patients with C. difficile
rations for ing for C. difficile:
e <lyears of age: Represents colonization
o DO NOT test; treating for C. difficile is not indicated
s 1-2years of age: High likelihood of colonization; in rare circumstances, C. difficile infection may be possible — consider consulting Infectious Diseases
o Evaluate for other infectious/non-infectious causes before testing for C. difficile
. Add fiber to the formula of tube-fed patients
= Stop medications associated with diarrhea (see Appendix A); laxatives/stool softeners should be stopped at least 48 hours prior to testing
. >2 years of age:
o Test ONLY if patient has not received laxatives or other medications associated with diarrhea (or diarrhea persists after 48 hours of stopping the medication)
AND at least 3 liquid stools in 24 hours AND if no alternative reason for diarrhea exists (see Appendix A for examples of medications)

Confirmed C. difficile infection:
. Testing algorithms may differ by lab - refer to the individual lab interpretation of results to determine if C. difficile infection exists [the
test must include a positive toxin assay: PCR and/or enzyme assay (e.g., EIA)].
. Repeat testing during the same episode is NOT recommended. Test of cure is not indicated because C. difficile colonization may persist.

itial Disease
(1* episode, or repeat episode
28 weeks from prior episode

ise:
repeat episode <8 weeks from prior episode]

Treatment Options Treatment Options
Non-Severe Infection: [See disease severity under “Initial Disease” for clarification.]
[diarrhea may contain some blood, WBC and SCr normal for age]
e <18yrsold: 1% recurrence:
o Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) or e <18yrsol
o Metronidazole PO: 7.5 mg/kg/dose TID (max 500 mg/dose) x10 days o Metronidazole PO 7.5 mg/kg/dose TID (max 500 mg/
o 218yrsold: dose) x10 days or
o Preferred: Fidaxomicin 200 mg/dose BID x10 days o Vancomycin PO 10 mg/kg/dose QID (max 125 mg/dose
o Alternatives: for non-severe infection; max 500 mg/dose for severe and
. Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) or fulminant infection) x10 days
= Metronidazole PO: 7.5 mg/kg/dose TID (max 500 mg/dose) x10 days e If218yearsold:
o If no improvement within 5-7 days: considered treatment failure. Follow guidelines under o Preferred: Fidaxomicin 200 mg/dose BID x10 days
“Recurrent Disease”. o Alternative: Vancomycin PO (max 125 mg/dose for non-
severe infection; max 500 mg/dose for severe and
Severe Infection: fulminant infection) x10 days
[ill-appearing, diarrhea usually bloody, elevated WBC likely due to C. difficile]
«  If<18years old: Vancomycin PO: 10 mg/kg/dose QID (max 125 mg/dose) x10 days If second or more recurrence:
. If 218 years old: . Consult Gl and Infectious Diseases
o Preferred: Fidaxomicin 200 mg/dose BID x10 days . If <18 years old:
° i in PO: 10 mg/ QID (max 500 mg/dose) x10 days o Begin Vancomycin with taper: Vancomycin PO 10 mg/kg/
. If no improvement within 5-7 days: consult Gl and Infectious Diseases dose QID (max 125 mg/dose for non-severe/severe

infection, max 500 mg/dose for fulminant infection) x10
days followed by taper

Fulminant Infection:

[hypotension/shock due to C. difficile, ileus, mega colon; adults with serum lactate 25 mmol/L and . Example of a vancomycin taper:
peripheral WBC 250,000 associated with higher rates of mortality] e Vancomycin PO 10 mg/kg/dose (max 125 mg/
. Metronidazole IV: 7.5 mg/kg/dose q8hr (max 500 mg/dose) and dose) BID x7 days followed by
s Vancomycin PO 10 mg/kg/dose QID (max 500 mg/dose) and/or e Vancomycin PO 10 mg/kg/dose (max 125 mg/
Vancomycin PR 4x/day via retention enema (through foley catheter clamped for 30-60 min dose) once daily for 7 days followed by
retention time) . Vancomycin PO 10 mg/kg/dose (max 125 mg/
o Do not use PR vancomycin if neutropenic dose) every 2-3 days for 2-8 weeks as directed
o 1-4yrsold: 250 mgin 50 mL normal saline by GI
o 4-11yrsold: 375 mg in 75 mL normal saline .
o 212yrs old: 500 mg in 100 mL normal saline laxomicin 200 mg/dose BID x10 days
. Duration of treatment: 10 days . If failure with above:
o Consults: o Consider options such as vancomycin + rifaximin,
o Gland Infectious Diseases in + nif ide, or icin in
o Consider Surgery ion as needed with Gl and ID
T

( Discharge Criteria: clinically stable, cleared by GI (and surgery/infectious Diseases, Tf involved), ensure availability and insurance coverage of medication prior to discharge )

Discharge Instructions: follow up with PCP and/or Gl (if involved in hospitalization)
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Review of Key Points s

 Testing for C. diff infection is appropriate for patients over the age of 1 year with 3 or
more episodes of liquid stool in 24 hours, plus risk factors for C. diff infection

o Follow guidelines for children aged 1-2 years.
« C. diff testing interpretation depends on the lab.

» Treatment of C. diff is based on the number of previous infections and the severity of
infection.

« Vancomycin PO can be difficult to obtain on an outpatient basis, providers should
ensure medication is available in hand prior to discharge home.



Quality Metrics G

» Percentage of patients with order set usage (automated)

» Percentage of patients with appropriate testing for diagnosis of C. difficile infection
(manual)

» Percentage of patients receiving recommended antibiotics based on severity (manual)
* Average duration of treatment (manual)

» Average length of stay (automated)

» Percentage of patients with relapses within 30 days (manual)

« Percentage of patients who required medication escalation (manual)
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» Peter Townsend, MD
o Gastroenterology Division

» Grace Hong, APRN

o Infectious Disease and Immunology Division

 Laura Kvenvold, MD
o Infectious Disease and Immunology Division
o Infection Prevention
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About Connecticut Children’s Pathways Program

Clinical pathways guide the management of patients to optimize consistent use of evidence-based
practice. Clinical pathways have been shown to improve guideline adherence and quality outcomes, while
decreasing length of stay and cost. Here at Connecticut Children’s, our Clinical Pathways Program aims to
deliver evidence-based, high value care to the greatest number of children in a diversity of patient settings.

These pathways serve as a guide for providers and do not replace clinical judgment.
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